
MRWPCA Letter to DDW  September 16, 2016 

ATTACHMENT 3 
 
 
 

Revised Draft Engineering Report: Pure Water Monterey  
Groundwater Replenishment Project (July 1, 2016) 

 
Excerpted Pages showing Revisions  

 
 



 

REVISED DRAFT  
ENGINEERING REPORT 

VOLUME I :  ENGINEERING REPORT 

MRWPCA PURE WATER MONTEREY 
GROUNDWATER REPLENISHMENT 
PROJECT 

July September 16, 2016 

 

 

 

 

 

 
Nellor Environmental Trussell Technologies, Inc. Todd Groundwater 
Associates, Inc. 1939 Harrison Street 2490 Mariner Square Loop  
4024 Walnut Clay Dr. Suite 600  Suite 215 
Austin, TX 78731 Oakland, CA 94612  Alameda, CA 94501 
512.374.9330 510.457.2200  510.747.6920 
 www.trusselltech.com www.toddgroundwater.com   
[...]
Secondary effluent & 10-µm filtered Blanco Drain & 0.48 O3:TOC
Secondary effluent & 10-µm filtered Blanco Drain & 0.71 O3:TOC



Dieldrin and DDx Removal Testing Report (Draft)                       July 2016 
 

Trussell Technologies, Inc.          Page 18 of 25 
 

 

 
Figure 3-6: 10-µm filter removal of dieldrin and VSS concentration 

y = 0.1164ln(x) + 0.1331
R² = 0.99367

0%

10%

20%

30%

40%

50%

60%

70%

80%

90%

100%

1 10 100 1000 10000D
ei

dl
ri

n 
re

m
ov

al
 th

ro
ug

h 
10

-µ
m

 fi
lte

r 
(%

)

VSS concentration in sample to be filtered (mg/L)

Blanco Drain

Primary influent & Blanco Drain

Solids contactor effluent & 10-µm filtered Blanco Drain



Dieldrin and DDx Removal Testing Report (Draft)                       July 2016 
 

Trussell Technologies, Inc.          Page 19 of 25 
 

4 SUMMARY AND CONCLUSIONS 
A summary of removals observed through full-scale sampling of the RTP and bench-scale 
testing is shown in Table 4-1. A summary of removals previously assumed for COP compliance, 
required for COP compliance, and observed through the RTP sampling and bench-scale testing 
with respect to COP compliance and RTP and AWTF processes is shown in Table 4-2.  
 

Table 4-1: Summary of dieldrin and DDx removals observed through full-scale sampling 
and bench-sale testing 

Process Test 
Removal (%) 

Dieldrin DDx 
RTP Full-scale sampling 84% 93% 
RTP1 Bench-scale (RTP-Blanco blend) 84% 93% 
Ozone2 Bench-scale (RTP-Blanco blend) 44% - 63% 36% - 48% 
Membrane filtration Bench-scale (RTP-Blanco blend) 97% - 98% 92% - 94% 
1 Blanco Drain contribution adjusted for accumulation of dieldrin and DDx observed at the RTP 
2 O3:TOC ratios of 0.24 to 0.71 gO3:gC, accounting for nitrite demand  
 

Table 4-2: Summary of dieldrin and DDx removals through RTP and AWTF processes 
related to COP compliance 

Constituent Qualifier1 
Removal (%) 

RTP2 Ozone3 MF4 Total 

Dieldrin 
DEIR assumption 20% 90% -- 92% 
Required for COP -- -- -- 61% RTP or 78% O3 

Observed 84% 44% - 63% 1% - 98% 91% - 99.9% 

DDx 
DEIR assumption 20% 70% -- 76% 
Required for COP -- -- -- 58% RTP or 71% O3 

Observed 93% 36% - 48% 2% - 94% 96% - 99.8% 
1 “Draft Environmental Impact Report (DIER) assumption” refers to previous COP analysis (Trussell Technologies, 
2015b); “Required for COP” refers to the values needed to meet COP objectives, where the requirements depend on 
where the removal is achieved; and “Observed” refers to removals observed through RTP sampling and bench-scale 
testing for RTP and AWTF processes relating to COP compliance 
2 Ambient dieldrin and DDx removal observed through RTP and adjusted RTP bench-scale removals 
3 O3:TOC ratios of 0.24 to 0.71 gO3:gC, accounting for nitrite demand  
4 Considering the recycling of backwash solids to the head of the RTP: additional removal through RTP and ozone 
processes when 26.2 MGD of secondary effluent (max flow) is discharged through the ocean outfall with 1.6 MGD 
going to the AWTF, 0.7-µm glass fiber filtration of ambient dieldrin and DDx in secondary effluent assumed for MF 
removal and the high-end ozone removal assumed to 0.1-µm filtration of ozonated Blanco Drain-RTP secondary 
effluent mixture, accounting for potential increases in dieldrin and DDx concentrations, where the latter represents 
the case where no secondary effluent is discharged through the ocean outfall (see discussion in 3.3).  
 
The following conclusions can be drawn from the sampling and bench-scale testing:  

• Significant dieldrin and DDx removal occurred through the RTP, ozonation, and 
filtration; 

• Removal through the RTP alone was sufficient to meet COP objectives (based on 
previous COP compliance analysis); and 



Dieldrin and DDx Removal Testing Report (Draft)                       July 2016 
 

Trussell Technologies, Inc.          Page 20 of 25 
 

• Removal through ozonation and MF offer additional layers of redundancy and 
robustness.  

 



Dieldrin and DDx Removal Testing Report (Draft)                       July 2016 
 

Trussell Technologies, Inc.          Page 21 of 25 
 

5 REFERENCES 
Ormad et al. (2008). Pesticides removal in the process of drinking water production. 

Chemosphere, 71, 97-106. 
 
State Water Resources Control Board, California Environmental Protection Agency (SWRCB), 

2012. California Ocean Plan: Water Quality Control Plan, Ocean Waters of California.  
 
State Water Resources Control Board, California Environmental Protection Agency (SWRCB), 

2015. Draft California Ocean Plan: Water Quality Control Plan, Ocean Waters of 
California with the proposed Desalination Amendment and other non-substantive 
changes in blue strikeout or underline.  

 
Trussell Technologies, 2014. Pure Water Monterey Groundwater Recharge Project: Source 

Water and Treated Water Quality. Technical Memorandum prepared for the MRWPCA 
and MPWMD. September 2014. 

 
Trussell Technologies, 2015a. Occurrence and Removal of DDT from Source Waters Treated for 

Groundwater Replenishment. Draft Technical Memorandum. December 2015. 
 
Trussell Technologies, 2015b. Ocean Plan Compliance Assessment for the Pure Water Monterey 

Groundwater Replenishment Project. Technical Memorandum. February 2015. 
 
Trussell Technologies, 2016. Bench-Top Dieldrin and DDT Removal Testing for the MRWPCA 

Groundwater Replenishment Project. Technical Memorandum. January 2016. 
 
 



Dieldrin and DDx Removal Testing Report (Draft)                       July 2016 
 

Trussell Technologies, Inc.          Page 22 of 25 
 

APPENDIX A – ADDITIONAL FIGURES AND TABLES 
 

 
Figure A-1: Relationship between VSS and dieldrin and DDx congeners 

 

y = 9.0079x + 256.54
R² = 0.99982

y = 5.9788x - 335.94
R² = 0.99486

y = 1.2741x - 33.111
R² = 0.99918

y = 1.0086x + 410.82
R² = 0.74819

y = 12.455x - 684.03
R² = 0.99512

y = 66.015x - 1507
R² = 0.99951

y = 3.2987x + 1234.4
R² = 0.77725

y = 90.031x - 914.86
R² = 0.99997

0

20000

40000

60000

80000

100000

120000

140000

0 200 400 600 800 1000 1200 1400 1600

C
on

ce
nt

ra
tio

n 
(p

g/
L

)

VSS (mg/L)

Dieldrin 2,4-DDD 2,4-DDE 2,4-DDT 4,4-DDD 4,4-DDE 4,4-DDT DDx



Dieldrin and DDx Removal Testing Report (Draft)                       July 2016 
 

Trussell Technologies, Inc.          Page 23 of 25 
 

 
Figure A-2: RTP bench testing dieldrin and DDX congener removal without adjusting for 
accumulation of the Blanco Drain dieldrin and DDx in the secondary process (mixtures are 

blends of RTP and Blanco Drain samples) 
 

0.1

1.0

10.0

100.0

1000.0

10000.0

100000.0

1000000.0

Dieldrin 2,4-DDD 2,4-DDE 2,4-DDT 4,4-DDD 4,4-DDE 4,4-DDT DDx

C
on

ce
nt

ra
tio

n 
(p

g/
L

)

Primary mixture Primary mixture filtered
Secondary mixture Secondary mixture filtered



Dieldrin and DDx Removal Testing Report (Draft)                       July 2016 
 

Trussell Technologies, Inc.          Page 24 of 25 
 

 
Figure A-3: Relationship between O3:TOC ratio and dieldrin and DDx congener removal 

 
Table A-1: General quality parameters and operational conditions at RTP during sampling 

 
Notes:  
1. SIWTF shunted into the RTP collection system during sampling 
2. Average primary clarifier surface loading rate of 623 gallons per day per square foot (gpd/sf), with maximum and 
minimum of 1001 and 247, respectively 
3. Trickling filter recycle ratio of 5% 
4. Solids contact SRT of 1.38 days 
5. Solids contact dissolved oxygen (DO) of 1.28 mg/L 
6. Average secondary clarifier overflow rate of 10225 gallons per day per foot (gpd/ft), with maximum and 
minimum of 16442 and 4053, respectively 
 
  

0%

10%

20%

30%

40%

50%

60%

70%

80%

0.00 0.20 0.40 0.60 0.80

R
em

ov
al

 th
ro

ug
h 

oz
on

at
io

n 
(%

)

O3:TOC ratio, accounting for nitrite (g/g)

Dieldrin
2,4-DDD
2,4-DDE
2,4-DDT
4,4-DDD
4,4-DDE
4,4-DDT
DDx

Blanco 
Drain

Salinas 
Pump 

Station

Monterey 
Pump 

Station

RTP 
Headworks

Primary 
Influent

Solids 
Contact 

Eff 
(MLSS)

Sec 
Eff

09-Feb-16 CBOD 4.5 -- -- -- 310 810 9 mg/L Grab 1 SM 5210 B
09-Feb-16 COD 38.6 -- -- -- 740 2303 61.6 mg/L Grab -- Hach 8000
09-Feb-16 pH 7.7 -- -- -- 6.99 7.26 7.44 -- Grab -- SM 4500-H+ B
09-Feb-16 TBOD 1.2 -- -- -- 314 1274 31.3 mg/L Grab -- SM 5210 B
09-Feb-16 TDS 2380 -- -- -- 876 810 883 mg/L Grab 20 SM 2540 C
09-Feb-16 Temperature 11.7 -- -- -- 18.9 17.5 19.2 °C Grab -- SM 2550 B
09-Feb-16 TSS 89 -- -- -- 248 1830 10 mg/L Grab 1 SM 2540 D
09-Feb-16 Turbidity 52.9 -- -- -- 200 869 5 NTU Grab 0.4 SM 2130 B
09-Feb-16 VSS 14 -- -- -- 88 78 94 % Grab -- SM 2540 E
09-Feb-16 Ferric Dose -- 21 235 0 -- -- -- mg/L Composite -- Meter Reading
09-Feb-16 Flow Rate -- 10.91 2.65 17.7 -- -- -- MGD Composite -- Meter Reading

MethodCollect Date Parameter

Site

Units Sample 
Type

Reporting 
Limit



Dieldrin and DDx Removal Testing Report (Draft)                       July 2016 
 

Trussell Technologies, Inc.          Page 25 of 25 
 

APPENDIX B – EXPERIMENTAL PLAN 



 
Bench-Top Dieldrin and DDT Removal Testing for the  

MRWPCA Groundwater Replenishment Project 
 
 
 
 
 
 
 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 

 

Prepared for: 
 

Monterey Regional Water Pollution Control Agency & 
Monterey Peninsula Water Management District 

February 2016 

TEST PROTOCOL 

Brie Webber 
John D. Kenny, P.E. 
Elaine Howe, P.E. (NM) 



Bench-Scale Dieldrin Test Plan (Draft)                       Jan 2016 
 

Trussell Technologies, Inc.          Page 2 of 11 
 

1 Introduction	

1.1 Background	
Pending reductions in Carmel River water diversions are spurring the development of additional 
potable water supplies on the Monterey peninsula. The Monterey Peninsula Water Management 
District (MPWMD) and the Monterey Regional Water Pollution Control Agency (MRWPCA) 
are developing the Pure Water Monterey Groundwater Replenishment (GWR) Project to help 
address the water shortage. The project includes diversion of additional waters to the Regional 
Treatment Plant (RTP), which produces a secondary treated wastewater that would be the 
influent to an Advanced Water Treatment Facility (AWTF). The AWTF will produce high 
quality recycled water suitable for groundwater replenishment. The main components of the RTP 
and AWTF treatment train are the following: 
 

• Headworks and primary treatment (RTP): screening, primary clarification, and 
optional Chemically Enhanced Primary Treatment (CEPT);  

• Secondary treatment (RTP): non-nitrifying trickling filters, bio-flocculation (solids 
contact basins), and secondary clarification; and, 

• Advanced treatment (AWTF): ozonation, membrane filtration (MF), reverse osmosis 
(RO), advanced oxidation (AOP) with hydrogen peroxide and ultraviolet (UV) light, and 
product water stabilization.   

 
Additional raw water sources would be diverted to the RTP collection system including 
agricultural wash water, agricultural tile drainage and runoff waters, which could include waters 
from the Blanco Drain, Reclamation Ditch, and/or Tembladero Slough.  Source water monitoring 
was conducted from July 2013 to June 2014 to characterize the proposed new source waters for 
the GWR Project (Trussell Technologies, 2014).  Two legacy pesticides that have been banned 
for decades, dieldrin and Dichlorodiphyenyldichloroethylene (DDE), were detected during the 
monitoring in the Blanco Drain water. The median concentration of dieldrin detected was 17 
ng/L, with a range of <10 to 31 ng/L; 4,4’DDE was detected once in four samples at a 
concentration of 21 ng/L.   
 
DDE is a breakdown degradate of dichlorodiphenyltrichloroethane (DDT), and exists as one of 
two congeners: 4,4’DDE or 2,4’DDE, where the 4,4’DDE isomer was the isomer detected in the 
Blanco Drain. Although only one of the congeners of DDT was detected in the source water 
monitoring, all six congeners of DDT (2,4’DDT, 2,4’DDE, 2,4’DDD, 4,4’DDT, 4,4’DDE, 
4,4’DDD) will be included in this investigation, and will be referred to as DDx.  
 
Both dieldrin and DDx have established water quality objectives in the 2012 California Ocean 
Plan (“Ocean Plan”) (State Water Resources Control Board, 2012)1.  Ocean discharges in 
California must meet the water quality objectives described in the Ocean Plan. The AWTF 
would produce an RO concentrate that would be discharged along with different quantities of 
secondary treated wastewater.  Modeling efforts of the various discharge scenarios related to the 
GWR Project have indicated that the future discharges would comply with the COP objectives 
(Trussell Technologies, 2015); however, the estimated concentrations of dieldrin and DDx 

                                                
1 DDT in the Ocean Plan is the sum of the two DDT congeners and the congeners of the DDT 
byproducts, DDE and dichlorodiphenyldichloroethanet (DDD), 4,4’DDT, 2,4’DDT, 4,4’DDE, 



Bench-Scale Dieldrin Test Plan (Draft)                       Jan 2016 
 

Trussell Technologies, Inc.          Page 3 of 11 
 

congeners in the RO concentrate were estimated using assumed removals (90% reduction of 
dieldrin and 70% reduction of DDx) from scientific literature (Ormad 2008).  
 
The overall objective of this test protocol is to verify these previous assumptions used for 
dieldrin and DDx removal from a blend of Blanco Drain water and wastewater through 
sedimentation, ozonation, and membrane filtration. 

1.2 Literature	Review	
The existing literature on dieldrin and DDx removal through the relevant treatment processes 
(i.e., adsorption, sedimentation, filtration and ozone destruction) was reviewed; however, 
conflicting results were observed for ozone oxidation.  Certain factors will likely influence the 
destruction of these pesticides via ozone, specifically the type of water (i.e. source water quality) 
and the applied ozone doses.  Two studies conducted by Ormad et al. on pesticides removal 
through oxidation yielded different results.  Using the same ozone to total organic carbon (TOC) 
ratio for both studies of 0.14, and the same initial dieldrin concentration of 500 ng/L, the first 
study cited a removal efficiency of 90% with ozonation (Ormad et al., 2008), whereas the second 
study reported only 20% removal (Ormad et al., 2010).  The ozone to TOC ratio is typically used 
in ozonation studies to normalize the effects of ozonation across differing water qualities.  An 
investigation by Westerhoff et al., using ozone to TOC ratios between 0.63 and 1, cited minimal 
oxidation in the presence of ozone (<20%) (Westerhoff et al., 2005).    
 
Both dieldrin and DDx are very hydrophobic, with KOW values of 5.40 for dieldrin and between 
6.02 and 6.91 for the congeners of DDx (Westerhoff, 2005). Therefore, significant removal 
(55%) of dieldrin and DDx through adsorption and sedimentation with enhanced coagulation and 
then filtration has also been reported (Robeck et al., 1965).  Due to the differences observed in 
the level of destruction, and the variability of removal rates based on influent water quality, 
treatment processes and ozone dose, it was decided that bench-scale testing specific to the GWR 
project would be conducted.  

1.3 Protocol	Objectives	
The objectives of this protocol are the following: 
 

1. Determine the removal of dieldrin and DDx through adsorption onto particulate material 
and then course filtration (10 µm), which will be used to estimate removal through 
primary and secondary treatment at the RTP; 

2. Determine dieldrin and DDx degradation through bench-scale ozone testing, using the 
design ozone to TOC ratio2 for the proposed AWTF, to estimate the removal through the 
future ozone system; and, 

3. Determine the remaining dissolved component of dieldrin and DDx after ozonation by 
filtering the ozonated water through a membrane disk filter (0.1 µm), which will be used 
to estimate removal through an MF filter.  

 
Testing will be conducted at the Trussell Tech Laboratory in Pasadena, CA, using a laboratory 
blend of filtered (10 µm filter to represent solids removal during RTP treatment) Blanco Drain 
water with RTP secondary effluent at a ratio that represents the highest expected future 